31 95951
Oil Pump

Fig31

NOTE: DO NOT SUPPLY PARTS 1-14 SEPARATELY.

5 5 B = p SEERET RN
Item No. Part No. Description Q’ty | Remarks or Series No. il
F416/420 (DC) 1100210301 |
1 NO PART NO. $48 Closing ring 1 F16/20(AC) 1100955001 |}
SGP1 =%
F416/420 (DC) 1100210302 |
y) NO PART NO. it Shaft seal 2 F16/20(AC) 1100955002 |
SGP1 : ~
3 F416/420 (DC) 1100210303
2
3 NO PART NO. Ay % Front cover 1 F16720(AC) 1100955003
e A F416/420 (DC) 1100210304
4 NO PART NO. 5 41P8 | Sealring 1 2 F1620(AC) 1100955004
= : F416/420 (DC) 1100210305 - |
5 NO PART NO. %448 11 Seal ring 11 2 F16720(AC) 1100955005
1 : F416/420 (DC) 1100210306
6 NO PART NO. %544 | [[ISeal ring III 2 F16720(AC) 1100955006
: 5 F416/420 (DC) 1100210307
7 NO PART NO. #h3t Bushing 2 F1620(AC) 1100955007
F420(DC) 1100210308
- : F416(DC) 1100186401
8 NO PART NO. MBN% % Gear,driven 1 F20(AC) 1100955008
F16(AC) 1101035401
F420(DC) 1100210309
< : F416(DC) 1100186402
9 NO PART NO:. EFNiEH Gear,drive 1 F20(AC) 1100955000
F16(AC) 1101035402
F420(DC) 1100210310
F416(DC) 1100186403
10 | NO PART NO. ZZ 4K Body 1 F20(AC) 1100955010
F16(AC) 1101035403
11| NO PART NO. 74 Plug 4 1100210311
F416/420 (DC) 1100210312
2
12 NO PART NO. J& 3% Rear cover 1 F16/20(AC) 1100955012
13 | NO PART NO. 8 Washer 4 1100210313
2 F416/420 (DC) 1100210314
. 14 T NOUEND. #R#E Bolt 4 F16/20(AC) ~1100955014
K1 | K1-F420 (DC) BB Seal kit 1 INC. 1,2,4,5,6 1100210315
K2 | K2-F416 (DC) FEH B Seal kit 1 INC. 1,2,4,5,6 1100186404
K3 | K3-F20 (AC) EH BT Seal kit 1 INC. 1,2,4,5,6 1100955015
K4 | K4-F16 (AC) FHE BT Seal kit 1 INC. 1,2,4,5,6 1101035404
-48-

R R B

HE e




20000003

20001082
70015850

20001046

~\
20000686

* 70002408

S
* 70002409

70036426
70034462 |

g
70039645

11000953

B

20005048 £

T TR S

HMEFEE W)
Pump device (AC)

s K5 W HE | KESERHER YkLg
Item No. Part No. Description Q’ty | Remarks or Series No. | Code No.
1 JP300-621000-000 AR5 2% Rubber 8 70034464
2 JP300-620003-000 fgE 4 70043065
3  ['GB97.1-85 #[E 8 Washer 4 20000034
4 GB93-87 #J8 8 Washer 4 20000026
5 GB5783-86 B2 M8 X 60 4 20001303
B2 M8 X 55
6 GB5782-86 Bolt M8 X 55 7) 20004899
JE 8
7 GB93-87 Washer 8 2 20000026
AR E 2R
30DH-322000 Rubber 4 70003335
9 JP300-620002-000 JAEEH Shim 2 70036331
VHERFEN1 YDB104HC
JP306-610000-W00 Priitis Motos 1 CPD30/35J-C2
. CBTDH-F420-A1 H4-G00 Seah 1 11002103
CBIDHF416-ALH4Goo | O°ar pump 1 11001864
8 JP300-600001-000 H@oﬁﬁ 1 70034462
RN ZZ T 45
9 Q672-45-G00 Clamp 45 2 11000953
10 JP300-620001-000 Hi#$#E:k Connector 1 70036332
11 JB982-77 #[8 24 Washer 24 1 20001824
524 M10X30
12 GB5783-86 Bolt M10X 30 7 20005037
2P 22
13 JB982-77 Washer 22 1 20001082
HiBEEREL
14 | 25PH-600006 Connector 1 70003335

-47-




29
Fig:29

MR B (GCR)
~Pump device (AC)

75 R B i | HEsERER ALRL
Ttem No. Part No. Description Q’'ty | Remarks or Series No. Code N
;i B’ M10X70
1 GB5783-86 Bolt M10X 70 2 CPD10-30JD1 2000504
2 JS160-632004-000 $4P8 Snap ring 2 CPD10-30JD1 700253
3 7S160-632003-000 #r Shim 4 CPD10-30JD1 70025358
& JP301-621001-000 I 4 Clamp 2 CPD10-30JD1 70036425
5 JS160-632002-000 J5 825} Nut 2 CPD10-30JD1 70025357
TSW112/4-195- AL 80V
T-80V-G0O Pump Motor 80V 1 CPD30JD1 11009880
TSW112/4-195- L 48V
6 T-48V-G0O Pump Motor 48V 1 CPD20/25JD1 11009895
TSW112/4-150- L 48V
T.48V-G0O Pump Motor 48V 1 CPD10/15/18JD1 11010353
CBTDHE-F20-TL CPD20/25/30JD1 :
;|26 DL ! SEE FIG. 31 11009550 1§
D-G00 SEE FIG. 31
8 JP300-620001-000 B #:3k Connector 1 CPD10-30JD1 70036332
9 JB982-77 #[E 24 Washer 24 1 CPD10-30JD1 20001824
10 GB93-87 #P& 10 Washer 10 6 CPD10-30JD1 20000003
5T M10X 130 :
11 GB70-85 Serew M10X 130 2 CPD10-30JD1 20005048 %—,
12 JB982-77 #pg 22 Washer 22 1 CPD10-30JD1 20001082 E}
13 25PH-600006 HEEEk 1 CPD10-30JD1 70015850
Connector :
B M10 X 45 ;
14 GB5783-86 Bolt M10X 45 4 CPD10-30JD1 20001046 . -
15 GB97.1-85 #p8 10Washer 10 4 CPD10-30JD1 20000686
16 | 2D10-00-01 2 pfi)s Buffer block 8 CPD10-30JD1 70002408 |
{17/ 2D10-00-02 2 B3 Rubber pad 8 CPD10-30JD1 70002409
AL
18 JP301-622000-000 | n7o¢or bracket 1 CPD10-30JD1 70036426
0-600001-00 - CPD20/25/30JD1 0034462
19 Lkl O 1wyt Hose 1 : i
JP151-600001-000 CPD10/15/18JD1 70039645
U 22 R 45 - B
20 Q672-45-G00 Clamp 45 7 CPD10-30JD1 11000953 ¢
-46-

i A AT O

10
11



e MR (W)

Fig.28 Pump device (DC)
20000045 &
11001145 & 8 i
11009283 % § 2

: 1

7 3

20000034 J 4 5
20000026 ~ @
20000367 6 .

.
10
70034453 |° : :
—
70034454 | 2

20003463 |t 4

20000240 | 12 .
70022364 | =
-11007271 || %

—
B
(

70034452 s
—_—

20005036 |

=
3

s K5 A HE | KESERAER YrEg
Item No. Part No. Description Q’ty | Remarks or Series No. Code No.
1 JP300-621000-000 AR W= 2 Rubber 8 CPD10/15/20/25/30] 70034464
2 JP300-620003-000 fgE 4 CPD10/15/20/25/30] 70043065
3 GB97.1-85 # & 8 Washer 4 CPD10/15/20/25/30] 20000034
4 GB93-87 #4PE 8 Washer 4 CPD10/15/20/25/30] 20000026
5 GB5783-86 124 M8 X 60 4 CPD10/15/20/25/30] 20001303
6 | GB5782-86 %?3{%1\1‘4’{38;(5555 2 | CPD10/15/20/25/303 20004899
7 GB93-87 \%hegr 3 2 CPD10/15/20/25/303 20000026
= 5=
30DH-322000 Eﬁﬁ'ﬁ% 4 CPD10/15/20/25/30] 70003335
9 JP300-620002-000 P Shim CPD10/15/20/25/30J 70036331
XQD-10-3D-G00 ;mufp%hﬂtor 1 CPD30J 11009841
HER L
6 XQD-8.6-3D-G00 Pethn Mstor 1 CPD20/25] 11009886
TR AL :
XQD-8.2-3D-G00 Pump Misior 1 CPD10/15/18J 11010203
CBTDHF420-ALHA-GOO . 1 CPD30J 11002103
7 AT TR SEE FIG 31
Gear pump CPD10/15/20/25]
CBTDH-F416-ALH4-G00 ‘ 1 SEE FIG 31 11001864
8 JP300-600001-000 H@o‘;sﬁf 1 CPD10/15/20/25/307 70034462
XNZ R Tt 45
9 Q672-45-G0O Clamp 45 7) CPD10/15/20/25/30] 11000953
10 JP300-620001-000 B #3k Connector 1 CPD10/15/20/25/30J 70036332
11 JB982-77 #4[8 24 Washer 24 1 CPD10/15/20/25/30] 20001824
124 M10X 30
12 | GB5783-86 Bolt M10% 30 %) CPD10/15/20/25/30J 20005037
22
13 JB982-77 Washer 22 1 CPD10/15/20/25/30] 20001082
HEEEL
14 | 25PH-600006 Coihatie 1 CPD10/15/20/25/307 70003335

45-




